EXPLODED VIEW AND PARTS LIST

No. | PartNo. Description Oty. No. | Part No. Description Qty.
1 DF475-001 Rotor Stator Assembly 1 34 | DF475-034 Bolt MbX16 1
1.1 | DF475-001.1 Carbon Brush Assembly 1 35 | DF475-035 Bolt MbX12 7
1.2 | DF475-001.2 Grounding Post Assembly 1 36 | DF475-036 Fuel Tank Washer 4
1.3 | DF475-001.3 Rotor 1 37 | DF475-037 Bolt M6X25 4
1.4 | DF475-001.4 Stator 1 38 | DF475-038 Generator End Cover 1
2 DF475-002 Motor Stand 1 39 | DF475-039 Positive Lead 1
3 DF475-003 Switch Dial Assembly 1 410 | DF475-040 Negative Lead 1
1 DFA75-004 Hexagon Pattemv Pan Head | 41 | DFA475-041 Battery 1
Screws M6X12 42 | DFA475-042 Wheel 2
5 DF475-005 Nut M8 6 43 | DF475-043 Frame Support 2
6 DF475-006 ‘Wire Harness Clip 1 44. | DF475-044 Vibration Isolation Pad 2
7 DF475-007 Frame 1 15 | DF475-045 Nut M6 6
8 DF475-008 Isolator A 2 16 | DFA75-046 Bolt M8X16 2
9 DF475-009 Isolator B 2 A7 | DF475-047 Clip @12 3
10 | DF475-010 Fuel Filter 1 48 | DF475-048 Wheel Axle 2
11 | DF475-011 Fuel Tank Assembly 1 49 | DF475-049 Handle Connector 1
12 | DF475-012 Fuel Cock 1 50 | DF475-050 Mulffler Bracket 1
13 DF475-013 Regulator Assembly 1 51 DF475-051 Battery Holder 1
14 | DF475-014 Regulator 1 52 | DF475-052 Battery Pull Rod 2
15 | DFA475-015 Bolt M6X55 1 53 | DF475-053 Low Pressure Pipe 500mm 1
16 | DF475-016 Flat Washer 2 54 | DF475-054 Low Pressure Pipe 250mm 1
17 | DF475-017 Bolt MSXI)‘(QQ() 1 55 | DF475.055 Fuel Line ({08,5X4,5) / |

18 | DFR7s018 Rotpr Bolt Gasket | D10X6)X250
N8.5X24X3 56 | DF475-056 Fuel Line @ 10X6X120 1
19 | DF475-019 Handle Assembly 1 57 | DF475-057 | Connecting Pipe (Gas Tank) 1
20 | DIF475-020 Bolt M6X175 4 58 | DF475-058 Manual Choke Assembly 1
21 | DF475-021 Bolt M6X12 5 59 | DF475-059 Handle Bolt 1
22 | DF475-022 Nut M5 3 60 | DF475-060 Tuel Line Clip ¥7.5 1
23 | DF475-023 Air Cleaner Bracket 1 61 DF475-061 Fuel Line Clip, ¥9.5 5
24 | DF475-024 Exhaust Gasket 1 62 | DF475-062 Frame Wire 1
25 | DF475-025 Cotter Pin 2 63 | DF475-063 Fuel Line Clip @310 2
26 | DF475-026 Mulller Comp 1 64 | DFA75-064 Nut M8 7
27 | DF475-027 Spring Washer (38 2 65 | DF475-065 Tooth Type Gasket 6 1
28 | DF475-028 Bolt M6X40 2 66 | DFA75-066 Tooth Type Gasket ¥ 1
29 | DF475-029 Panel Assembly 1 67 | DF475-067 Handle Rubber 1
29.1 | DF475-029.1 Shut Down Switch 1 68 | DF475-068 Bolt M6X30 1
29.2 | DF475-029.2 DC Receptacle 12V 1 69 DF475-069 Grounding Wire 1
29.3 | DF475-029.3 | Thermal Protector 8A/Csa 1 70 | DF475-070 Fuel Selector Switch 1
99.4 | DFA75-099 4 Nemab-20R 120V 20A Du- 1 71 | DF475-071 Bolt M6X16 4
plex 72 | DF475-072 Paper Washer 4
29.5 | DF475-029.5 | Thermal Protector 20A/Csa 1 73 | DF475-073 Fuel Tank Cap Assembly 1
29.6 | DF475-029.6 Change-Over Switch 1 74 | DF475-074 LPG Regulator Cover 1
29.7 | DF475-029.7 | Thermal Protector 16A/Csa 2 75 | DF475-075 Carbon Tank Assembly 1
90.8 | DF475-090.8 | Nema LLE30R 125V/250V | 76 | DFA75-076 Connecting Pipe 1
30A Twistlock 77 | DF475-077 Dustproof Sheet 1
30 DF475-030 Handle Clip 1 78 DFA75-078 Fuel Gauge 1
81 | DI75-031 Bolt M8X35 2 79 | DF475-079 Fuel Tank Filier 1
32 DF47f‘032 Bolt MOXA0 4 80 | DF475-080 Engine Complete 1
33 | DF475-033 | Automatic Voltage Regulator 1 ol DELA081 LPG Hos c Assembly |
(not pictured)

27



EXPLODED VIEW AND PARTS LIST

No. | Part No. Description Qty. | | No. | Part No. Description Qty.
1 DF475-101 Crankcase 1 40 | DF475-140 Camshalt Assembly 1
2 DF475-102 Ball Bearing 2 41 DF475-141 Dowel pin 2
3 DF475-103 Oil Seal 2 42 | DF475-142 Bolt M8X30 6
! DF475-104 Governor Assembly 1 43 | DF475-143 Cylinder Head Gasket 1
5 DI475-1056 Governor Arm Shaft 1 44| DI475-144 Bolt M8X60 4
6 DF475-106 | Governor Arm Shalt Washer 1 45 | DF475-145 Spark Plug 1
7 DI475-107 Lock Pin 1 46 | DI475-146 Push Rod 2
8 DF475-108 Drain Plug Bolt 2 47 DF475-147 Shroud 1
9 DEF475-109 Dram Plug Washer 2 48 | DI475-148 Bolt M6x12 12

10 | DF475-110 Oil Level Switch Assembly 1 49 | DF475-149 Headcover Gasket 1
11 | DF475-111 Bolt M6X16 2 50 | DF475-150 Cylinder Head Cover 1
12 | DF475-112 | Casecover Dowel Pin ¢#8X14 2 51 DF475-151 ‘Wind Shield Assembly 1
13 | DF475-113 Piston 1 52 | DF475-152 Bolt M6x28 1
14 | DF475-114 Piston Scraper Ring Set 1 53 | DF475-1563 Recoll Starter Fan 1
15 | DF475-115 Connecting Rod Assembly 1 54 | DF475-154 Starter Pulley 1
16 | DF475-116 Piston Pin 1 55 | DFA75-155 Nut M 14 1
17 | DF475-117 Piston Clip 2 56 | DF475-156 Ignition Coil Assembly 1
18 | DF475-118 Crankcase Cover Assembly 1 57 | DIF475-157 Bolt M6X25 2
19 | DF475-119 Cylinder Head 1 58 | DF475-158 Intake Gasket 1
20 | DIF475-120 In-Valve 1 59 | DIF475-159 Carburctor Insulator 1
21 DIF475-121 Valve Iixhaust 1 60 | DI475-160 Carburctor Gasket 1
22 | DIF475-122 Intake Valve Returner 1 61 DI475-161 Carburctor Spacer 1
23 | DF475-123 Valve Spring 2 62 | DF475-162 Governor Rod 1
24 | DF475-124 In-Valve Spring Seat 1 63 | DF475-163 Throttle Return Spring 1
25 | DF475-125 Ex-Valve Spring Seat 1 64 | DF475-164 Recoll Starter Assembly 1
26 | DIFA75-126 Push Rod Guide Plate 1 64.1 [ DFA75-164.1 Recoll Starter 1
27 DF475-127 Rocker Assembly 2 65 | DF475-165 Upper Shroud Assembly 1
28 | DF475-128 Rotator 1 66 | DF475-166 Air Cleaner Assembly 1
29 DFA475-129 Stud Bolt (Carburetor) 2 66.1 | DF475-166.1 Air Filter Element 1
30 | DF475-130 Stud Bolt 2 67 | DF475-167 Breather Tube 1
31 DF475-131 Carburetor Assembly 1 68 | DF475-168 Fuel Rubber 1
32 | DIA75-132 Fuel Line 1 69 | DF475-169 Governor Spring 1
33 | DIF475-133 Fuel Lime Clip ©07.5 1 70 | DI475-170 Chp 1
34 | DF475-134 Governor Arm 1 71 DF475-171 Dipstick 1
35 | DIFA75-135 Governor Arm Bolt 1 72 | DI475-172 Bolt M6X30 2
36 | DF475-136 Nut M6 3 73 | DF475-173 Flywheel Assembly 1
37 | DIF475-137 Crankshaft Assembly 1 74 | DF475-174 Starting Motor Assembly 1
38 | DF475-138 Valve Lifter 2 75 | DF475-175 Adjuster Rocker Arm 2
39 | DF475-139 Casecover Gasket 1 76 | DF475-176 Dustprool Sheet 1

77 DFA75-177 | Casecover Dowel Pin ) 8x12 2

29



